EEER WhiTE @ SEMWV

Laying the centuries on the strength of our struggle + T #Hl &

1251

D25-52/D30-52 %- .it _|7_|-||é iﬁ ﬂ 15& ﬁ

D36-26

D25-52/D30-52
D36-26

DIESH. PILE HAMMER

T # B X

SPARE PARTS LIST

ERIENW BRAE

SHANGHAI ENGINEERING MACHINERY QO,, LTD.

THE PEOPLE S REPUBLIC OF CHINA



H 3% CONTENT

1 D25-52/D30-52/D36-26 &R 58 4%

DIESEL PILE HAMMER D25-52/D30-52/D36-26 . ..vvuveeurennnennnennn. 1
2 JEZEB L PISTON COMPLETE ... ..ottt 3
3 TFIRFLE L CYLINDER LOWER PART COMPLETE ...........ovvveeeennnn. 5
4 MRWMZE S B VARIABLE-DELIVERY FUEL PUMP CPL..........vvveeennnnn. 7
5 RN B RS FUEL LINE/BREATHER LINE COMPLETE.................. 14
6 JEIFIHMZE LUBE PUMP COMPLETE .. ...ovtiiiie i ciiieeennn, 16
7 W MEE RS LUBE LINE WITH CONNECTING CPL..........ovvenn... 19
8 _yRHLE R CYLINDER UPPER PART COMPLETE ........cvvvviinnnnnnn. 21
9 '"EBEME R SET CONNECTING PARTS COMPLETE........covveeennnnnnn. 23
10 B¥ifRP 3 E TRANSPORT PROTECTING COMPLETE.................... 25
11 FEZESEA TRIP GEAR COMPLETE ...ttt iit it i eanees 27

12 TEEMH TOOLS AND ACCESSORIES .. vote et e et et ee e, 29



1 D25-52/D30-52/D36-26 & X, & ih4E
Diesel Pile Hammer D25-52/D30-52/D36-26

< PEMY



F5 5 =2 BE RS
No. Parts-No. Description Q’ty. Remark
- 9132.00 D25-52 fa = 41 ¢ diesel pile hammer D25-52 1
- 9133.00 D30-52 f& = 42 m ¢ diesel pile hammer D30-52 1
- 9141.00 D36-26 f& = 41 £ diesel pile hammer D36-26 1
1 132.08.00 TEEERK impact block complete 1
2 132.09.00 ESEELRK D25 striking weight (piston) cpl. for D25 1
2’ 133.09.00 EIEZEE K D30 striking weight (piston) cpl. for D30 1
2"  141.09.00 ESEELRK D36 striking weight (piston) cpl. for D36 1
3 9132.01.00 T/RELERK D25/D30  cylinder lower part cpl. for D25/D30 1
3"  9141.01.00 TRELE A D36 cylinder lower part cpl. for D36 1
4 132.00-1 RE P inner damping ring 1
variable-delivery fuel pump complete
5  132.02.00 POBR B D25 1
for D25
variable-delivery fuel pump complete
5’ 133.02.00 WROBIR S AKX D30 1
for D30
variable-delivery fuel pump complete
5 141.02.00 POBR B D36 1
for D36
6  135.11.00 RER RS fuel line/breather line complete 1
7 135.07.00 B W3R S AR lube pump complete 1
8  135.12.00 EBHERRS lube line with connecting complete 1
9  9132.03.00 ERELER cylinder upper part complete 1
10  132.06.00 RE R set connecting parts complete 1
11 132.10.00 ERRPRE transport protecting kit complete 1
12 132.05.00 REERE K trip gear complete 1
* 132.14.00 SR guide clamp 4
* 132.15.00 SmER guide gib 4
*  132.16.00 T BB tool box complete 1



2 #&E¥ m®& Piston Complete

N rram



Fe mes =t BE

No. Parts-No. Description Q’ty. Remark
1 132.08.00 TERESK impact block complete 1
2 132.08.00-1A TEE impact block 1
3 132.08.00-2A EER piston ring 5

4 132.09.00 EEEERK D25 striking weight (piston) cpl. for D25 1
4 133.09.00 FIEZEERK D30 striking weight (piston) cpl. for D30 1
4”  141.09.00 FEEERK D36 striking weight (piston) cpl. for D36 1
5  132.09.00-1A LE5EE D25 striking weight (piston) for D25 1
5 133.09.00-1A E3EZE D30 striking weight (piston) for D30 1
57 133.09.00-1 FIEZE D36 striking weight (piston) for D36 1
(APE-36)
6  132.08.00-2A SEER piston ring 6
7 132.09.00-2A PE 43R catch piston ring 1




.
//
I

3 TFi#&4 & R, Cylinder Lower Part Complete

12/13

/////

NPLIP LA
Jr‘.‘ \c

8/9 —___|



Fs 5 B E - BE
No. Parts-No. Description Q’ty. Remark
- 9132.01.00 TRELERK D25/D30  cylinder lower part cpl. for D25/D30 1
- 9141.01.00 TRELERK D36 cylinder lower part cpl. for D36 1
1 9132.01.01 TR cylinder lower part 1
2 132.01.01-1 REE cylinder sleeve 1
3 132.01.01-2 AHEE cylinder sleeve 1
4 135.01.01-3 ML IZE M24 threaded insert M24 16
5  135.06.00-4 o M B 44 40%75 dowel pin 40x75 8
6  132.01.02.01 E$E £ D25/D30 cylinder end ring 2 piece for D25/D30 1
6"  141.01.02.01 EEEZ D36 cylinder end ring 2 piece cpl. for D36 1
7 132.01.02-1 HEEH ring 2 piece 1
8  135.01.02-2 FEEL reducer 2
9  135.01.02.02A LM M10x1 grease nipple M10x1 2
10 135.06.00-2 =R E IR M24 reduced screw M24 12
11  132.01.00-1 HErp rubber ring 2 piece 1
12 JB1000-1987 123 M18x1.5 plug screw MI 8x1.5 2
13 135.01.00-2 BB A18x22 sealing ring A18x22 2
14 135.01.00-4 IRE G3/8” Plug screw R3/8” 1
15  132.01.00-5 2o Sealing ring 1
20  135.01.02-2 FEEK reducer 4
21  135.01.02.02A  FkhnimmE M10x1 grease nipple M10x1 4




4 B &% R Variable-delivery Fuel Pump Cpl.

) @l\\/@\v @@ o

RN, NS (=D

et




Fs RS B »HE X
No. Parts-No. Description Q’ty. Remark
WM R variable-delivery fuel pump 1
O UMM S injection valve with flexible line 1
complete
1 132.02.00 WRAMR B K D25 variable-delivery fuel pump complete 1
for D25
17 133.02.00 PR B D30 variable-delivery fuel pump complete 1
for D30
1”7 141.02.00 BAR B K D36 variable-delivery fuel pump complete 1
for D36
2 136.02.02 11 injection valve complete 1
3 136.02.02-1 :9)::10- 27N injection valve body 1
4 135.02.07-3 BER locking plate 1
5  135.02.07-2A LU 3 disk spring 1
6  135.02.07-3 8RR locking plate 1
7 135.02.00-27 MBS 21x28 dowel pin 21x28 2
8  135.02.00-28 FHE sealing 1
9  135.02.00-26 Rk threaded pipe joint 1
10  135.02.00-32 O B 17x1.5 round sealing ring 17x1.5 2
11 135.02.00-33 Z2MERET hollow screw 1
12 132.02.08A SERE high pressure hose line 1




4 BRMFRE R Variable-delivery Fuel Pump Cpl.

£ I # #®



T E I N oMW

Fs 5 B BE &F
No. Parts-No. Description Q’ty. Remark.
R . variable-delivery fuel pump complete
- 132.02.00 BmR BB D25
for D25
. § variable-delivery fuel pump complete
2 133.02.00 BT BB D30 1
for D30
. . variable-delivery fuel pump complete
- 141.02.00 PBR S D36
for D36
1 135.02.05 RAEE R pump body complete 1
2  GB/T879-1986  S#MEEAE4Y 5x40 dowel pin 5x40 1
3  GB/T879-1986  s#MEEEH 6%28 dowel pin 6x28 1
4 135.02.00-25 M E A4 28x80 dowel pin 28x80 4
5  131.02.00-24 ELE holder ring 1
6 135.02.00-19 O B[& 35x2.5 round sealing ring 35%2.5 1
7 132.02.03 BEEMEK D25 pump element complete(for D25) 1
7 133.02.03 EEMNEK D30 pump element complete(for D30) 1
77 134.02.03 BEMEK D36 pump element complete(for D36) 1
8  135.02.03-3 O B[ 40x2.5 round sealing ring 40x2.5 1
9  135.02.03-2 O B[ 47x2.5 round sealing ring 47x2.5 1
10  135.02.03-1 O BE 42x3 round sealing ring 42x3 1
11  135.02.00-20 E#E pressure spring 1
12 135.02.00-21 HE spring retaining collar 1
13 135.02.00-22 5 N E R conical ring 2 piece 1
14  135.02.00-23 SanE guide sleeve 1
15  135.02.01 S R switch shaft 1
16  135.02.00-11 E#E pressure spring 5.5x20x1.2 1



17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

135.02.00-10

135.02.02

135.02.04

135.02.00-15

135.02.00-14

135.02.00-13

135.02.11

135.02.00-18

GB/T879-1986

132.02.06

135.02.00-12

135.02.10

135.02.00-31

135.02.09

135.02.00-29

135.02.00-31

135.02.00-8

135.02.00-17

135.02.00-16

JB1001-1977

135.02.00-1

E4H

RERR

BRBEEK

FEE

L7 Y18

L7 Y8

RYA

=

58 M B A 8 6%40

aepc: PN

O HUfF 22x3

(5] 75k FR) 5 X

R =

MR% 5#h HR) JS

ZER A20x24

R =

E# 14.5x34x1

EFEK

FESmATAT

B

123 M18x1.5

ZEH A18x22

GB/T5782-1986 124 M8x50

T E I W oW

screen pin

pump cover complete

rope disc complete

spring

cam

cam

regulating rope

swivel spring

dowel pin 6x40

check-non-return valve complete

round sealing ring 22x3

stop valve complete

protecting cap

suction valve complete

sealing ring A20x24

protecting cap

pressure spring 14.5x34x1

pressure piece complete

pump lever

pin

plug screw M18x1.5

sealing ring A18x22

screw M8x50

11



4 BRMFRE R Variable-delivery Fuel Pump Cpl.

12



Fs 5 B NE %x

No. Parts-No. Description Q’ty. Remark.
1 135.02.02 REER pump cover complete 1
2  GB/T879-1986 s 4F4H 10x32 dowel pin 10x32 1
3 135.02.02.01 ER stop 1
4 135.02.02-3 1EZh 5 stop pin 1
5 135.02.02-2 B ring 1
6  132.02.06 o e RS B non-return valve complete 1
7 135.02.06-I & B housing 1
8  135.02.06-2 (3 valve piston 1
9  135.02.06-3 EE pressure spring 1
11 132.02.06-4 X screw 1
12 135.02.10 [0 5k PR A stop valve complete 1
13 135.02.10-7 %N valve screw 1
14 GB/T308-1986 Mk $8.731 ball ¢8.731mm 1
15 135.02.10-5 E# pressure spring 1
16  135.02.10-4 IR threaded plug 1
17 135.02.10-1 B valve 1
18  135.02.10-6 O H[& 8x3 round sealing ring 8x3

19 135.02.10-2 E# pressure spring 1
20 GB/T893-1986  SEMEINE 20x1 circlip 20x1 1
21  135.02.10-3 O B 12x3 round sealing ring 12x3 1
22 135.02.09 8% e ) S B suction valve complete 1
23 GB/T308-1986 MK $8.731 ball ¢8.731 mm 1
24 135.02.09-2 EE pressure spring 7.3x8x0.7 1
25  135.02.09-3 2y washer 2
26  135.02.09-4 RE threaded plug 1
27 EFFERR pressure piece complete 1
28  135.02.00-4 T 8.2x19.8x0.3  adjusting washer 8.2x19.8x0.3 1
28  135.02.00-5 T 8.2x19.8x0.5 adjusting washer 8.2x19.8x0.5 1
28  135.02.00-6 T 8.2x19.8x0.6  adjusting washer 8.2x19.8x0.6 1
28  135.02.00-7 I EF 8.2x19.8x0.4  adjusting washer 8.2x19.8x0.4 1
29  135.02.00-3 ¥RENE push cap 1
30  135.02.00-9 EF push rod 1
31 135.02.00-8 £ 14.5%34x1 pressure spring 14.5x34x1 1

13



5 Bk % %4 % Fuel Line/breather Line Complete

3/4| 1/2

6/7

14



F5 E5 B HE %x
No. Parts-No. Description Q’ty. Remark

- 135.11.00 RHERRS fuel line/breather line complete 1

1  135.11.00-5 BE 0.48m K hose (0.48m long) 1

2 No.0 W& i hose clip 2

3 135.11.00-4 BE 0.8m K hose (0.8m long) 1

4 No.0 W& i hose clip 2

5  135.11.01A Y Blfgsk Y —hose piece 1

6  135.11.00-3 K& 1.35m & hose (1.35m long) 1

7 No.0 M fiE 5/8” x1” hose clip 2

8 135.11.01A Y Bk Y- hose piece 1

9  135.11.02 BE 0.275m & hose (0.275m long) 2

10 No.0 ME $E 5/8” x1” hose clip 2

15



6 @& & Lube Pump Complete

@SEMM

£ I # #®

16



T E I N oMW

F5 E5 B e %x
No. Parts-No. Description Q’ty. Remark
- 135.07.00 SEE AR lube pump complete 1
1 135.07.00-7 RIK pump body 1
2 135.02.00-25 3% 1 B A4 28%80 dowel pin 28x80 2
3 135.07.03 o e R S B pressure valve complete 3
4  135.07.03-4 WRaEL adaptor (tube to thread) 3x1
5  135.07.03-7 O HZHE 8x2 round sealing ring 8x2 3x1
6 GB/T308-1989 MEK &6 ball ¢6.000mm 3x1
7 135.07.03-6 £ 5%x36%0.8 pressure spring 5x36x0.8 3x1
8 135.07.03-5 123 threaded plug 3x1
9  135.07.03-1 8gEk ring type nipple 3x1
10 JB982-77 HETE A12x15.5 sealing ring A12x15.5 3x2
11 135.07.03-2 BRAEIRET hollow screw A6 3x1
12 135.07.04-1 1R plug screw complete 1
13 135.07.03-7 O BRI 8x2 round sealing ring 8x2 1
14 135.07.00-3 BRAEL adaptor (tube to thread) 1
15  135.02.00-29 BB A20x24 sealing ring A20x24 1
16  135.02.00-3I RiPE protecting cap 1
17 135.07.01 EEMEK cylinder complete 1
18  135.02.00-12 O BZH B 22x2 round sealing ring 22x2 1
19  135.07.01-4 O BZH M 26x3 round sealing ring 26x3 1
20  135.07.01-3 O B A 30x3 round sealing ring 30x3 1
2> SEMW 17



21

22

23

24

25

26

27

28

29

30

31

32

33

135.07.00-9

135.07.00-10

135.07.00-11

GB/T70-1985

135.07.02

135.07.02-2

135.07.02-3

135.07.00-4

135.07.00-5

135.07.00-8

135.07.00-2

135.07.00-6

135.07.00-1

135.07.00-12

HE

E% 22x52x2.8

B E

1247 M8x35

LR R Y =N

O B E B 12x2.5

HE

EE 7.3%x29.4x1.2

RE

E# 10%x43x2

wE

B4t

tH

1RE

ring

pressure spring 22x52x2.8

washer

screw M8x35

piston complete

round sealing ring 12x2.5

slide ring

pressure spring 7.3%29.4x1.2

plug screw

pressure spring 10x43x2

sleeve

pump lever

pin

plug screw R1”

18



._1—;. \d.f\_u_.r __-_.” 1Y | )

19

i A € (
! | 1 ___ h\m—)—.ﬂ ._ | a
. '} .. _Mﬁ nzud. . ,, ) ._ =

_”",..m___.*.ﬂl..-

& jﬁ? P

18/19~
20/21 - o

o
12

13714

10411

7 BEFHEREZ % Lube Line With Connecting Cpl.

< PEMY



Fs Bs B BE &F

No. Parts-No. Description Q’ty. Remark.

135.12.00 HBRERRS lube line with connecting complete 1
1 1351201 BE 1.6mK hose (1.6m long) 1
2 No.0 Mz % 5/87-1” hose clip 5/8”-1” 1
3 JB982-77 FE B A12x15.5 Sealing ring A12x15.5 8
4  135.07.03-1 gk ring type nipple 8
5  JB982-77 FE B A12x15.5 sealing ring A12x15.5 8
6  135.07.03-2 BRIERIRET hollow screw A6 8
7  135.12.00-6 BE 1.35m K hose (1.35m long) 1
8  No.000 W% 7/167-5/8” hose clip 7/167-5/8” 2
9  135.12.00-7 =@k T-piece 1
10  135.12.00-4 RE 0.56m K hose (0.56m long) 2
11 No.000 HxfiE 7/167-5/8” hose clip 7/167-5/8” 4
12 135.12.00-7 =@k T-piece 4
13 135.12.00-5 BE 0.28m K hose (0.28m long) 8
14 No.000 W% 7/167-5/8” hose clip 7/16"-5/8” 16
15  135.12.00-3 BE 4.05m K hose (4.05m long) 2
16  No.000 W% 7/167-5/8” hose clip 7/16"-5/8” 4
17 135.12.00-1 EX hose clip 16
18  GB5782-86 NA LR M8x12 hexagon headed bolt M8x12 30
19  GB93-87 HERES washer 8 30
20  135.01.02-2 FEEL reducer 4
21  135.01.02.02A  FkhnsmmE M10x1 grease nipple M10x1 4

20



8 Ei&#L¥ & Cylinder Upper Part Complete

| _—

9///_;;% -
|

A L

10/11/12

N\

Y

21



Fe me B B &2
No. Parts-No. Description Q’ty. Remark

- 9132.03.00 ERELE R cylinder upper part complete 1

1 135.06.00-4 3% M4 E A4 40%75 dowel pin 40x75 8

2 135.03.02 pUNEEE SN filter elbow 3

*  135.03.02-1 WRL L screwed joint

*  135.03.02-2 IRE R filter element

3 135.03.05 “GEORMIRE DA plug screw “Diesel” 1

4 135.03.06 “GOMTIRE SR plug screw “Diesel” 1

5  135.03.04 “HBMTIRE S plug screw “Qil” 1

6  135.03.00-1 L7 Y|\ ratchet 2

7  135.03.00-3 M E A4 13%60 dowel pin 13x60 2

8  135.01.02.02A  FLnsmM®E M10xI grease nipple M10xI 2

9 132312 EEL(R AT D36) extend cylinder ( No use for D36 ) 1

9°  133.18.00 Nl extend cylinder 1

10 GB/T5782-1986 #R#% M24x110 screw 8

11  GB/T6185-1986 MR& M24 nut 8

12 GB/T93-1987  HEHE 24 washer 8

13 9132.03.01 EIREIEL 4 upper cylinder block 1

22



9 ¥ E#4 % & Set Connecting Parts Complete

1000|¢

000L

23



F5 E5 B BE #x
No. Parts-No. Description Q’ty. Remark
- 132.06.00 RE BB set connecting parts complete 1
for cylinder upper part with lower
L TREER
cylinder part:
1 135.06.00-2 =58 ERE M24 reduced screw M24 12
WBRES T/RELESRE ;. for variable-delivery fuel pump with
lower cylinder part.
2 135.06.00-1 L ERHE M16 stud bolt M16 6
3 135.06.00-5 28 M16 locking nut M16 6
BRE S T )SEERE ©  for injection valve with lower
cylinder part.
4 135.06.00-6 124 M16x45 locking screw M16x45 4
EB MRS TREE  for lube pump with lower cylinder
= part.
5  135.06.00-1 K 8R4 M16 stud bolt M16 2
6  135.06.00-5 128 M16 locking nut M16 2
S @iRETRELER  for guide clamps with lower cylinder
part.
*  135.06.00-4 4 40x75 Dowel pin 40x75 8
*  135.06.00-2 =58 E IR M24 reduced screw M24 8
SERERELEE  for guide clamps with lower cylinder
part.
*  GB5782-86 #2428 M24x170 screw M24x170 8
*  GB6170-86 128 M24 nut M24 8
*  (GB93-87 B 24 washer 24 8

24



10 iE#43* % F Transport Protecting Complete

X
v wid )
|

—

n
ra

25



F5 5 B BE B
No. Parts-No. Description Q’'ty. Remark

- 132.10.00 BERRPEE transport protection complete 1

1  132.10.01.01A £+ securing clamp 1

2 135.06.00-2 124 M24x85 reduced screw M24x85 1

3 132.10.04A ESOE exhaust complete 2

4 132.10.00-1 R IRE] M42x3 locking screw M42x3 1

5  135.10.02 Z2iR cylinder slot cover complete 1

6  135.10.02.02 B 8R4T tommy screw 1

7 135.10.02-2 TFEF star handle 1

8  GB/T879-1986  3#ME[EAE4H 6x60 dowel pin 6x60 1

9  132.10.03A RIFEER protecting cap 1

* 132.10.05 T A% transport angle bracket 4

26



11 ERE & Trip Gear Complete

27

T I N



Fs Bs B HE &3

No. Parts-No. Description Q’ty. Remark

132.05.00 RERER trip gear complete 1
1 132.05.00-6 2 =N guide body complete 1
2  GB/T879-1986  S#EME[EAEEH 25%140 dowel pin 25x140 1
3 135.01.02.02A L@ M10xI grease nipple M10xI 1
4  132.05.03 AT cam with lever 1
5  GB/T879-1986  s#ME[EME4H 10x80 dowel pin 10x80 2
6  GB/T879-1986  3HME[E4E4H 6x60 dowel pin 6x60 2
7 132.05.00-1 E R shackle 2
8  132.05.00-2 S5 joint bolt 2
9  132.05.00-3 HEZ 4 pawl 1
10  132.05.00-10 i pin 1
11 GB/T893-1986 4 40x1.75 circlip 40x1.75 1
12 132.05.00-9 RE plate spring 1
13 132.05.00-8 R plate 1
14  135.05.00-14 $24 M10%30 locking screw M10x30 4
15  132.05.06 RAEIR driving pin 1
16  132.05.00-17 BRYAT lever 1
17  GB/T879-1986 3% [EM4H 8x50 dowel pin 8x50 2
18  132.05.00-7 HE torsion spring 1
19  132.05.07 BEER cover 1
20  135.05.00-14 $24 M10%30 locking screw M10x30 3
21 132.05.04 BREK rope pulley complete 1
22 132.05.04-5 [ AR F Fh cylinder roller bearing 2
23 132.05.04-4 EAx pressure plate 1
24 132.05.04-1 HE sleeve 2
25  132.05.01-1A B sheave shaft 1
26  135.01.02.02A  FLinjE¥E M10xI grease nipple M10x| 1
27  GB/T91-1986 FFO44 10x90 split pin 10x90 1

28




12 T B & M4 Tools and Accessories

F5 5 B BE £ix

No. Parts-No. Description Q’ty.  Remark

132.16 T E R4 tools and accessories 1
1 132.16.01 SEEIRNT iR piston ring fitting band complete 1
2 135.16.02 EERRRMEK piston ring fitting pliers complete 1
3 135.16.03 TR assembly plate complete 2
4  135.16.04-1 ZER assembly plate 1
5  135.16.04-2 E R connecting plate 1
6  135.16.04-3 R4 bolt 2
7  135.16.04-4 Hh pin sheave 1
8 135.16.04-5 HAES b 12/ 16 punch ¢12/¢16 1
9  135.16.04-6 AR b4/ b8 punch ¢4/$8 1
10  135.16.04-7 BiRF. single-head spanner 1
11 135.16.05 TEH tool box 1
12 £ ¢ 6x35m rope 35m long 2
13 2 & 6x70m rope 70m long 1
14 2350-20/36 REIRF ratchet spanner 1

DWN29
15 GB/T825-1988  MIRIRE] M48 ring screw M48 1
16  GB/T8918-1996 4#W££48 6x37-13-170 cable wire 3m 2
17  GB/T5976-1986 4%k 14 cable clamp 10
18  GB/T4388-1995 M3k 30x32 double ended open spanner 30x32 1
19 GB/T4388-1995 LI F 22x24 double ended open spanner 22x24 1
20 GB/T4388-1995 RLImF 19x22 double ended open spanner 19x22 1
21 GB/T4388-1995 #3LiRF 46 single ended open spanner 46 1
22 GB/T4388-1995 #LiRF 27 single ended open spanner 27 1

29



F5 5 B BE
No. Parts-No. Description Qty.
23  GB/T4388-1995 #sLiRF 17 single ended open spanner 17 1
24  GB/T4388-1995 #MBTEIRTF 22x24 double ended ring spanner 22x24 1
25  GB/T4388-1995 METEIRTF 17x19 double ended ring spanner 17x19 1
26  GB/T3390-1989 ERIRFIEE 36 socket wrench SW36 1
27  GBJ/T5356-1998 RAHIRF 5 angled screw driver 5 1
28  GB/T5356-1998 MAAWF6 angled screw driver 6 1
29  GBJ/T5356-1998 RAAIRF 8 angled screw driver 8 1
30 GB/T5356-1998 MIAAIFE 19 angled screw driver 19 1
31 EE MBS 150 Pliers A9 1
32 £ J7783E 180ml oil feeder 1
33  135.16.06 BB K grease gun 1

30



31



EEER WhiTE @ SEMWV

Laying the centuries on the strength of our struggle + T #Hl &

LHRIENM FRAE

SHANGHAI ENGINEERING MACHINERY QO., LTD.

oo bk _E#T X BOK 4005 VWWW. Semw. COm
B 4%: 200072

AP, 0086-021-56656718 567776562

APk . 0086-021-66308831

R 45k . 400 -888-1749

#  E. 0086-021-56039876

HF{E48. tech-center@semw.com sales@semw.com

Add; No0.400, Wenshui Road Shanghai, China

Zip code; 200072

Sales-tel; 0086-021-56771749 56776562
Foreign-trade tel; 0086-021-56036931

Service-tel; 400 -888-1749

Fax. 0086-021-56039876

E-mail. tech-center@semw.com sales@semw.com



mailto:tech-center@shemw.com
mailto:tech-center@shemw.com

	D25-52/D30-52D36-26
	D25-52/D30-52D36-26
	DIESEL PILE HAMMER

	SPARE PARTS LIST
	SHANGHAI ENGINEERING MACHINERY CO., LTD.

	1 D25-52/D30-52/D36-26筒式柴油锤    Diesel Pile Hammer D25-52/D30-52/D36-26
	2 活塞总成Piston Complete
	3 下汽缸总成 Cylinder Lower Part Complete
	4 燃油泵总成 Variable-delivery Fuel Pump Cpl.
	5 燃油管路系统 Fuel Line/breather Line Complete
	6 润滑油泵Lube Pump Complete
	7 润滑油管路系统 Lube Line With Connecting Cpl.
	8 上汽缸总成 Cylinder Upper Part Complete
	9 紧固件总成 Set Connecting Parts Complete
	10 运输保护装置 Transport Protecting Complete
	11 起落架总成 Trip Gear Complete
	12 工具及附件 Tools and Accessories
	SHANGHAI ENGINEERING MACHINERY CO., LTD.

